

2426


Metlab UK Ltd, Dewar Place, Kirkton Industrial Estate, Arbroath, DD11 3LS  
Tel: 01241 871225 Fax: 01241 876251

### Test Certificate

<b>Client:</b> Ductmate (Europe) Ltd. Arrol Road Wester Gourdie Industrial Estate Dundee DD2 4TH	<b>Certificate No.:</b> C6101803 <b>Customer Order No.:</b> 49097/26 <b>Date Received.:</b> 18 <sup>th</sup> October 2006 <b>Test Date:</b> 28 <sup>th</sup> October 2006 <b>Page:</b> 1 of 1	<b>Issue.:</b> 1
<b>Test:</b> Tensile Test. <b>Product:</b> CL10 Clutcher System	<b>Specification:</b> Based on ASTM E8M 04 / BS EN 10002-1:2001	

Clutcher Working Load		Fixture Diameter	Wire Rope	Break Load			Failure Mode
lbs	kg			N	kg	lbs	
125	56	1"	WR10	3870	395	870	Wire
125	56	1"	WR10	3914	399	880	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	3825	390	860	Wire
125	56	1"	WR10	4003	408	900	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	3870	395	870	Wire
125	56	1"	WR10	3736	381	840	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	3870	395	870	Wire
125	56	1"	WR10	3892	397	875	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	3959	404	890	Wire
125	56	1"	WR10	4003	408	900	Wire
125	56	1"	WR10	3825	390	860	Wire
125	56	1"	WR10	4048	413	910	Wire

**End of Test Certificate**

<b>Signed:</b>  <b>Date:</b> 6 <sup>th</sup> November 2006 <b>For METLAB UK Ltd.</b>	G. Copland MSc. Quality Manager	<b>Tested by:</b> M.Shepherd <b>Witnessed by:</b> N/A
---	------------------------------------	--